HYC

Date: 27/11/2024

To,

The Director (S)

Ministry of Environment, Forest & Climate Change
Regional Office (Southern Zone)

Kendriya Sadan, 4t Floor, E&F Wings,

17t Main Road, 2md Block,

Koramangala, Bangalore - 560 034

Sub: Submission of compliance to Environmental Clearance (EC) conditions along with
half yearly monitoring reports-reg.
Ref: Our EC No: SEIAA:13:CON:2021 Dt: 11t January 2022

Respected Sir,

This is in reference to filing of the half yearly compliance report, here with this letter
please find enclosed half yearly compliance report for the period April 2024 to September
2024 to the conditions of Environmental Clearance cited vide reference above.

Kindly accept and acknowledge the receipt of the same
[...]
11. The applicant must create structure/facility for rain water harvesting and ground water recharge.

12. The applicant shall develop extensive green belt within the periphery of the plant.

13. This consent is issued without prejudice to Court Cases pending in any Hon’ble Court.

Please note that this is only consent for establishment issued to you to proceed with the formalities for establishment
of the industry and does not give any right to proceed with trial/regular production. For this purpose, separate
consents of the Board for discharge of liquid effluent and the emissions to the air shall have to be obtained by remitting
prescribed consent fee. The application for consent has to be made 45 days in advance of commissioning for trial

production of the plant.

The receipt of this letter may please be acknowledged.

Consent Fee paid : Rs. 2000000

Note:

The Conditions I1(2),(6), I11(2), IV(1), V(1) mentioned in the schedule are not applicable.
Additional Conditions:

11(2).(6), 111(2), IV(1), V(1). VI(1) & VII(4) these conditions are not applicable.

The project authorities shall strictly comply with the conditions stipulated in Annexure | contains pages.

The CFE is issued as per the recommendations of the Enforcement Committee Meeting held on 5th May 2022 duly approved by
Member Secretary & Hon'ble Chairman.

COPY TO:

1. The Environmental Officer, KSPCB, Regional Office, Dharwad for information and to inspect the

industry during your next visit to the area.

2. Master copy (Dispatch).
3. Office copy.

ANNEXURE- IT

Page-5 e_outwardno51029--03/06/2022 Printed from XGN




Consent For Establishment (CFEs) Karnataka State Pollution Control Board

. Parisara Bhavana,No.49, Church
Consent No. CTE-331537 Valid Street,Bengaluru-560001

upto: 02/06/2027 Tele : 080-25589112/3, 25581383
Fax:080-25586321

Industry Colour: RED Industry Scale: LARGE email id: ho@kspcb.gov.in

(This document contains 6 pages including annexure & excluding additional conditions)

Chi Chimne Capacity/ Minimum  Constituents to be Tolerance  Fuel Air pollution Date of which air
mN y KVA chimney controlled in the limits Control pollution control
o. attached Rating  height to be emission mg/NM3 equipment to equipments shall
to provided be be provided to
above installed,in  achieve the
ground addition to  stipulated
level chimney tolerance limits
(in Mts) height as per and chimney
col.(4) heights
conforming to
stipulated
heights.
1 Any Backup 33 PM,S0O2,NOx 0,0,0 - AEC
Other  Power
..... generato
r-
20Nos. X
2MVA
capacity
-33m
AGL
2 Any Backup 30 PM,S0O2,NOx 0,0,0 - AEC
Other  Power
..... generato
r-
10Nos. X
1MVA
capacity
-30m
AGL
Note:
AEC . Accoustic Enclosures

LOCATION OF SAMPLING PORTHOLES, PLATFORMS, ELECTRICAL OUTLET.

1.

Location of Portholes and approach platform:

Portholes shall be provided for all chimneys, stacks and other sources of emission. These shall serve as the
sampling points.The sampling point should be located at a distance equal to atleast eight times the stack or
duct diameters downstream and two diameters upstream from source of low disturbance such as a Bend,
Expansion, Construction Valve, Fitting or Visible Flame or rectangular stacks, the equivalent diameter can be
calculated from the following equation.

2 (Length x Width)
Equivalent Diameter =  ----------m-mmmmmemee
(Length + Width)

The diameter of the sampling port should not be less than 100mm dia”. Arrangements should be made so that
the porthole is closed firmly during the non sampling period.

An easily accessible platform to accommodate 3 to 4 persons to conveniently monitor the stack emission
from the portholes shall be provided. Arrangements for an Electric Outlet Point of 230 V 15 A with suitable
switch control and 3 Pin Point shall be provided at the Porthole location.

The ladder shall be provided with adequate safety features so as to approach the monitoring location with
ease.

FOR AND ON BEHALF OF KARNATAKA
POLLUTION CONTROLBOARD

Pag

e-6 e_outwardno51029--03/06/2022 Printed from XGN




PCB 08 CNP 22 PCB ID: 118889

ANNEXURE - I

Sub:  Consent for Establishment (CFE) for development of Industrial Estate
Development along with Residential project with total built up area of 6,37,038
SQM (Industrial 5,15,048 SQM & Residential 1,21,990 SQM) located at Sy. No.
10-13, 20-22, 24-34 of Ittigatti Village, Dharwad Taluk and Sy. No. 210-214 of
Gammanagatti Village, Hubli Taluk, Dharwad District by M/s. Hubballi Durable
Goods Cluster Private Ltd., -reg

Ref:
1. CFEst applications submitted at Regional Office, Dharwad with PCB Id 118889
dated: 02.02.2022.
2. Proceedings of the Enforcement Committee Meeting held on 05™ May 2022.
3 This Office letter No.1285 dated 20.05.2022.
4. Project authorities reply letter dated 25.05.2022.

<LL>>>

With reference to the above, it is to be informed that, the Board hereby accords
Consent for Establishment under the Provision of the Water (Prevention & Control of
Pollution) Act, 1974 for development of Industrial Estate Development along with
Residential project with total built up area of 6,37,038 SQM (Industrial 5,15,048 SQM &
Residential 1,21,990 SQM) located at Sy. No. 10-13, 20-22, 24-34 of Ittigatti Village,
Dharwad Taluk and Sy. No. 210-214 of Gammanagatti Village, Hubli Taluk, Dharwad
District by Hubballi Durable Goods Cluster Private Ltd., subject to the following
conditions.

I.  Environmental Aspects and Management during the course of construction:

a) This Consent for Establishment shall be valid for the period of 5 years or in
Co-terminus with the validity of Environmental Clearance (EC) issued by
State Level Environment Impact Assessment Authority-Karnataka vide No.
SEIAA 13 CON 2021 dated 11.01.2022 and shall strictly adhere to the
conditions stipulated in the Environmental clearance.

b) The applicant should cover the project site from all sides by raising sufficiently
tall barricades with sheets to prevent inter boundary transportation of pollutants.

c¢) The applicant shall arrange services like housing facility, water supply, sewage
facilities on a temporary basis at construction site and same shall be maintained
without any adverse impact on the environment.

d) The applicant shall control the movement of vehicles carrying construction
Materials in order to avoid noise pollution in the surrounding.

e) The project proponent shall strictly adhere to the conditions stipulated in the
Environmental clearance on 11/01/2022.

f) The applicant shall submit final approved plan from competent authority to the
Board before taking up any construction activities.

Page 1 of 10




III.

Page 2 of 10 Senior Enyj

g) The applicant shall seek extension through a letter 45 days in advance of the
expiry of validity period of CFE/CFExpn order with proper reasons for seeking
such extension if required.

h) The applicant to maintain 5 rows of plantation along the boundaries of the
industrial area and to see that only green category industries are allotted towards
the adjoining village limits.

i) The applicant shall not take expansion/diversification without the prior consent of
the Board.

j) The applicant shall obtain necessary licence/clearance from their relevant
agencies before taking up construction.

k) This CFE is issued only from the point of water pollution control only and does
not have any relevance over land dispute, any pending cases Departments/Hon'ble
Courts. with any

I) The applicant shall control the movement of vehicles carrying construction
materials in order to avoid noise and dust pollution in the surroundings.

m) The applicant shall strictly adhere to the Zoning Regulation with respect to
buffer zone towards any Lake, Nala, drain or any other water bodies as per
the local planning authority guidelines.

n) The applicant shall submit final approved plan from competent authority to the
Board before taking up any developmental activities/ constructions.

WATER CONSUMPTION:
The water consumption shall not exceed 1875 KLD and this will be met from KIADB &
Bore well. The applicant shall obtain necessary permission from competent authority and
submit at the time of making application for Consent for Operation.
No ground water to be drawn without permission from the Central/State Ground Water
Authority.
Separation of grey and black water should be done by way of dual plumbing line for
separation of grey and black water.

WATER POLLUTION CONTROL:

1. The total quantity of sewage shall not exceed 1417 KLD. The domestic waste
water generated from individual industries and residential facilities will be treated
in the Common Sewage treatment plants of capacities are 2 x 250 KLD & 2 x 500
KLD (total 1500 KLD capacity) and treated water is to be used for secondary
purposes including gardening and flushing and other secondary purposes.

2. The applicant shall stipulate a condition in their Lease deed to obtain Separate

Consent of the Board for individual allotted industries and also the trade effluent
generated from individual allotted industries has to set up their own facility for
treatment and disposal of trade effluent with ZLD capacity as per norms of
KSPCB. The applicant shall supply total quantity of 300 KLD to individual
allotted industries for process consumption. ’

menial
A INFRA ZELL |



3.

The applicant shall provide individual flow meters from the individual allotted
industries for proper flow monitoring of raw sewage before taking it for treatment.

4. As per the proposal furnished by the authorities, the Common Sewage treatment

plant (CSTP) shall have following line of treatment system.

Capacity: 2 x 250 KLD & 2 X 500 KLD.
i. Bar Screen
ii. Equalization Tank.
iii. Anoxic tank.
iv. Aeration tank cum settling tank (SBR)
v. Clarified water tank.
vi. Pressure sand filter & Activated carbon filter.
vi. Treated Water tank.
viii. Sludge drying beds.
ix. Disinfection by UV & Chlorination.

5. The applicant shall treat the sewage effluents to the standards mentioned below in
Common Sewage treatment plant of total capacity 1500 KLD before using the same
for on land for irrigation/gardening.

OUTLET STANDARDS FOR TREATED SEWAGE EFFLUENT TO BE USED
FOR ONLAND IRRIGATION/RE-USE WITHIN THE PREMISES

Parameter Prescribed | SL | Paramdier | Prescribed
No | ~ Standards | No | - | Standards
01. | pH 6.5-9.0 05. | NH4-N (mg/l) ‘Not more than 5
02. | BODs at 27°C | Not more than 10 06. | N-Total (mg/l) Not more than
| (mgN) ] B 10 |
~ 03. | COD (mg/l) | Not more than 50 07. | Fecal Coliform | Less than 100
04. | TSS (mg/l) | Not more than 20 | (MPN/100 ml).

6.

7.

Page 3 of 10

The applicant shall adopt Zero liquid discharge plant and there shall not any
discharge of effluent/sewage outside the premises.

The applicant shall earmark test bore wells in and around the industrial areas in all
directions in consultation with RSEO (Dharwad) and take up monitoring of water
quality prior to establishment of the industrial area as well as after formation. The
monitoring shall be carried out once in 3 months from MOEF accredited
laboratory. The reports shall be submitted to the RO(Dharwad) as well as to the
Board.

The applicant shall carryout Ambient air quality monitoring considering the
predominant wind direction once in 3 months for the parameters as per National
Ambient air quality standards specified in Environmental (Protection) Rules. The
reports shall be submitted to the RO(Dharwad) as well as to the Board.

The applicant shall explore separation of sullage and sewage and make separate
proposal for Treatment & utilization for secondary proposes oths
usage. %




IV. AIR POLLUTION CONTROL:

The applicant shall provide Air pollution control equipment for the Common utilities &
other Air pollution sources mentioned in Annexure-I. After the allotment of plots to
individual industries, there may be different air pollution sources depending on the
manufacturing process, product manufacturers etc, for which individual industries has to
provide required air pollution control equipments as per the conditions stipulated by the
Board in their respective Consent. A condition may be stipulated in the Sale/Lease deed
in this regard by all industries.

V. NOISE POLLUTION CONTROL:

1.

The applicant shall ensure that the ambient noise levels within its premises during
construction and during operational period to the noise level as tabulated below as
per Noise Pollution (Regulation and Control) Rules, 2000:

Category of Area/Zone Limit in dB(A)leq
Area Day Time } Night Time
code [
(A) Industrial Area 75 | 70
- (B) |  Commercial Area 65 B 55 .,
' (C) | Residential Area 55 45
(D) | Silence Zone | 50 40 _\

VI. SOLID WASTE DISPOSAL:

1.

The applicant shall earmark sufficient place for segregation, processing and
management of the bio-degradable solid waste generated from the Industrial
layout.

The organic waste shall be processed only inside industrial area and the same
shall be subjected to Bio—methanization process and the Bio gas generated shall
be used either for generation of power or for the heating purposes. The complete
technical details shall be furnished within 90 days

The inorganic waste shall be handed over to the authorized persons only with
proper documentation.

The applicant shall strictly follow the Government Notification No. FEE 17
EPC 2012 Bangalore dated 11.03.2016 with regard to plastic ban.

The applicant shall collect, treat and dispose of all solid waste generated during
construction i.e. Muck, and Garbage after construction if any in such a manner so as not
to cause environmental pollution.

VIL.CONSTRUCTION AND DEMOLITION WASTE:

1.

2.

Page 4 of 10

The applicant shall strictly follow Construction & Demolition Waste
Management Rules, 2016.

The applicant shall collect and dispose of all solid waste generated during
construction in a scientific way so as not to cause environmental pollution in the
surrounding area.
The applicant shall ensure that the C & D waste shall be free from plastics and
other organic matter. -




4. The C&D waste generated during the development/construction phase shall be
handed over only to the C & D waste processing facility which has the valid
Consent/Authorization of the Board.

5. Records pertaining to the generation, transportation of C&D waste including
vehicle numbers, invoices/payment receipts shall be maintained and furnished to
the board once in 03 months. In case there is no such waste generated/transported

- 'Nil' returns with a signature of the authorized persons shall be furnished.

6. At no instances the waste shall be disposed illegally by dumping in valley, lakes
or any other places directly or through the transporter. The generator will be held
responsible for such violations even if done by the transporter and is liable for
legal actions.

7. The applicant shall explore the use of sand from crushed demolition waste,
manufactured sand instead of river sand.

8. The trucks entering and exiting the site shall be subjected to “wheel and trucks
bottom washing” with a permanent arrangement and to reuse the waste water
again.

VIILHEALTH & SAFETY:

1. The applicant shall provide all necessary healthcare facilities to workers with
personal protective measures to avoid spreading of COVID like virus outbreak
and shall carry out routine health survey among workers.

2. The waste generated during the COVID period like Masks, Gloves and protective
covers shall be packed separately without mixing with the other garbage ad shall
be disposed off separately to the common Bio-Medical waste management
facilities.

3. The used sanitary napkins shall be packed separately and handed over to the civic
authorities for the safe disposal of the same.

4. The applicant shall provide all safety measures including personal protective
equipment to workers during construction.

5. Precaution shall be taken to avoid any personnel coming in contact with the
Methane gas generated from the STP/Bio gas plant. Necessary protective
equipment with prescribed calibration shall be made available at all times.

IX. Project Specific conditions: